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	FAX this form to:  905-333-0971



	Infection
	Antibiotic
	Dosage
	Packaging
	# doses requested
	Lot # /
Expiry date
(to be completed by Public Health)

	Chlamydia 

	Azithromcyin
	1 g PO
	Azithromycin 250 mg x 4 tablets


	
	

	

	Gonorrhea 

	Ceftriaxone
PLUS 
Azithromycin
	250 mg IM
PLUS 
1 g PO
	Ceftriaxone Sodium for injection BP

0.25 g vials, 

Lidocaine HCl Inj 1% USP 5 mL ampules (reconstitute with only 0.9 mL),
PLUS 

Azithromycin 1g (as above)
	
	

	

	Syphilis


	Penicillin G benzathine
	2.4 mu IM
Please see link to Canadian Guidelines on STIs for syphilis staging and dosing
	Penicillin G benzathine 1.2 mu x 2
Plus 21 gauge, 1.5” needle tips x 2
	
	


	Ordering Physician:

	Address:

	Phone:                                                    Direct line:                                           Fax:


For information on the treatment of Gonorrhea search “gonorrhea guidelines public health Ontario” or visit www.publichealthontario.ca 

For information on the Canadian guidelines on sexually transmitted infections search “Canadian guidelines on sexually transmitted infections” or visit www.canada.ca/en/public-health/services/infectious-diseases/sexual-health-sexually-transmitted-infections/canadian-guidelines
STI TREATMENT ORDER FORM


Chlamydia/Gonorrhea/Syphilis











